
Environmental and Social Impact Assessment 
 

Landmark Project 
Yangon, Myanmar 

 
 

 

 

Environmental & Social Impact Assessment  
Landmark Project  
Yangon, Myanmar 

 

Prepared for: 

Meeyahta Development Limited 
The Campus, 1 Office Park,  

Rain Tree Drive 
Pun Hlaing Estate 

Hlang Thayar Township 
Yangon 

 

Prepared by: 

ENVIRON Myanmar Company Limited 

4th Floor  
Building 17th, MICT Park, Hlaing Township  

Myanmar  
 

 

SEPTEMBER 2018  





Commitments of the Landmark Project  

Project Proponent’s Commitment 
Source 

Commitment 

Chapter 1 – Executive Summary  Project Proponent has provided a brief description of the 
studies conducted on existing Environment, Alternatives 
[...]
will be located below the Towers occupying levels B1 to L4 with a GFA of approximately 37,191 
m2. A supermarket with a footprint of approximately 2,500 m2 combined with a retail lobby and 
drop-off area will be located at B1. Retail generally occupies the west side of the development 
podium with an exception on level 02 where the mall extends to the east allowing entry at Alan 
Pya Pagoda street level and providing direct access to Tower 1 residents. 

The main entrance and drop-off/pick-up area will be located at L1 and this level will be occupied 
by exclusive international brands of fashion, watch and jewellery. Tenant mix is being advised 
by international retail consultancy specialist to create a new and exciting offer in Yangon. 

The proposed development components for the Retail Podium are presented in Table 4.7. 

Table 4.7: Components for the Retail Podium 

Floor Component GFA (m2) 

L4 Food court, family dining, contemporary dining, department store 7,645 

L3 Signature Myanmar bazaar, local boutiques, bookstore, casual fashion & 
sports, department store 

7,664 

L2 Mid-high and high-end fashion & accessories, department store, casual 
dining 

12,865 

L1 Main entrance, main drop-off/ pick up, luxury and accessible luxury fashion 
& accessories, watch & jewellery teahouse/ café, department store 

4,408 

B1 Supermarket, conveniences, retail lobby and drop-off 4,077 

B2 – B5 Cark park link 532 

TOTAL  37,191 

  



Environmental and Social Impact Assessment 
 

Landmark Project 
Yangon, Myanmar

 

September 2018 4-17 
 

 Basement Car Parking 

The basement car park has been arranged over five main floors located below ground i.e. one 
level of basement across the entire site with additional levels of deep basements under the 
central courtyard. This basement carpark is shared between the Project and the International 
Hotel Project (PYN) of Peninsula Yangon Limited (PYL). 

Basement 1 extends to the site perimeter and has been elevated to sit clear of the surveyed 
water table. It contains multiple programmes in addition to the extensive parking and 
incorporates a local mezzanine at the base of the residential tower. The remaining car parking 
requirement is provided in a deep basement structure arranged over four floors of a similar 
footprint. The configuration of the lower basement levels is designed to facilitate vertical 
circulation and access to retail, commercial and hotel programmes above.  

The lower level parking has also been developed to keep the construction of this element 
outside the footprint of the main towers and their associated temporary works. In doing so the 
lower basement construction timetable can potentially be constructed off the critical path of the 
four towers. 

It has been designed to accommodate approximately 1,253 parking spaces. 

 Utilities   

a) Electricity Supply 

The total estimated demand for electricity for all the components is 70,953,600 kilowatt hour 
per year (kWh/ year). The breakdown of required electricity supply for each components of the 
proposed Project is presented in Table 4.8. 

Table 4.8: Total Estimated Electricity Demand for Development Components 

Development Components Electricity Demand (kWh/year) 

Retail Podium and central chiller 35,040,000 

Peninsula Residence 12,264,000 

Business Hotel 13,665,600 

Officer Tower 3 4,992,000 

Officer Tower 4 4,992,000 

Total 70,953,600 

 
The Project Team will coordinate closely with Yangon Electricity Supply Corporation (YESC) 
before carrying out any action items from the permit of New Main Power Supply Line Extension 
and New Electrical Service to the Site for both construction and operational phases which was 
granted on 18 May 2018. Dedicated contractor will be appointed and will be responsible for 
the whole process including obtaining necessary approvals. The Project Team will oversee the 
progress and activity that is carried out by the appointed contractor and provide support as 
necessary 



Environmental and Social Impact Assessment 
 

Landmark Project 
Yangon, Myanmar

 

September 2018 4-18 
 

In order to fulfil the energy demands for the development, electricity will be sourced primarily 
from the Thida Substation with the secondary source from the Railway Substation. Six (6) 
standby centralised generators with the back-up capacity of 100% will be installed as well to 
ensure undisrupted power. 

b) Water Supply 

The water requirement for the proposed Project is estimated to be 365,000 cubic meters per 
year (m3/ year). The breakdown of required water demand for each components of the 
proposed Project is presented in Table 4.9. 

Table 4.9: Total Estimated Water Demand for Development Components 

Development Components Water Demand (m3/ day) 

Retail Podium  205 

Peninsula Residence 107 

Business Hotel 248 

Officer Tower 3 145 

Officer Tower 4 130 

PYN 165 

Total 1,000 

 
The primary source of water supply is groundwater with the secondary source obtained from 
the municipal supply.  Provisions for future connection, as and when the City’s infrastructure 
is upgraded, will be included.  YCDC has agreed to negotiate to connect to the YCDC water 
supply network and the project has already put in place the connection point ready to connect 
once the infrastructure has upgraded in the project area. 

Based on the current estimate, four (4) tube wells have been planned with a pumping capacity 
of 28 m3/ hour. The water demand for the project is expected to be 365,000 m3/ year where 
the total pumping rate is 28 x 4 (pumps) x 12 hr = 1,344 m3/ day. Each borewell will only extract 
water for a maximum of 12 hours as per CQHP code. This is appropriate to allow sufficient 
time for the borewells to recharge. Locations of the four deep wells are shown in Figure 4.8.  

The Groundwater Survey at Downtown Yangon, Myanmar conducted by GMT Corporation Ltd 
in November 2015 indicated that the available groundwater is sufficient to cater for long-term 
water supply demand for the proposed Project. Based on the study, the aquifers in the project 
area are extensive, productive and generally suitable for sustainably developing high amount 
of groundwater for various activities of the project area. 

The groundwater will be pumped and stored within a raw water storage tank. The groundwater 
will then be subjected to treatment to meet the World Health Organization (WHO) Drinking 
Water Standards. The proposed raw water treatment system includes sand filters, activated 
carbon filters, softeners and settlement tank with pH control for iron removal. The water will 
also be disinfected using sodium hypochlorite. Treated water meant for domestic supply will 



Environmental and Social Impact Assessment 
 

Landmark Project 
Yangon, Myanmar

 

September 2018 4-19 
 

be stored separately from the water required for firefighting purposes. This is to prevent 
contamination of the domestic supply by the stagnant water in the fire-fighting system. Further, 
for potable use, the domestic supply will be subjected to UV (ultraviolet) treatment at the point 
of use. The domestic supply will also be used for the boilers as well as for other 
washing/cleaning purposes.  

c) Sewage 

Wastewater generated during the operational phase of the development includes sewage 
effluent from the sanitary facilities and sullage comprising wash waters from bathrooms, sinks, 
kitchen and showers. These wastewater streams will be treated within the proposed 
Wastewater Treatment Plant (WWTP) which is a Membrane BioReactor (MBR) with a design 
capacity of 1,200 m3/day. Schematic drawings of the WWTP are presented in Figure 4.9. The 
WWTP will be designed to cater for wastewater arising from the main collection sump and the 
grease trap which removes oil and grease from the kitchen drainage from the buildings onsite.  
The design influent criteria is BOD > 400 mg/l (milligram per litre) for the sanitary facilities of 
the residential units, BOD < 1100 mg/l for the kitchen spent wash waters and BOD < 150 mg/l 
for grey waters entering the WWTP. The BOD and SS limits for the treated effluent will be < 
20 mg/l and < 30 mg/l respectively. While the design accords with international standards, a 
discussion will be held with the relevant department within the YCDC to confirm the adequacy 
of these treatment limits as currently there are no specified regulatory limits for treated effluent 
discharge, 

The wastewater from these sources will first undergo coarse screening before entering the 
equalization tank (350 m3). From this tank, the wastewater will be pumped through a fine 
screen into an air-sparged aeration tank (80 m3). The overflow from the aeration tank will then 
pass through two membrane tanks (150 m3 each) which will operate in parallel. Sodium 
hypochlorite will be added into both the membrane tanks for disinfection purposes. The final 
treated effluent will be pumped into the treated water tank (100 m3). The sludge formed at the 
bottom of the equalization tank and the aeration tank will be pumped into the slurry tank (30 
m3) for temporary storage before being pumped to a tanker for offsite discharge/disposal at 
YCDC registered disposal facility. 

The treated effluent from the MBR is stored in the treated effluent tank. Treated effluent is 
polished and transferred to the cooling tower water make-up water tank. Make-up supply to 
cooling towers is further treated by dosing system. The MBR and recycling plants also have 
water storage tanks to account for fluctuations in water demand. 

Access for maintenance and internal space for ongoing maintenance of the MBR system will 
be provided, including a high level gantry system to raise and lower the internal membrane 
panels for cleaning and maintenance. A ventilation system will also be provided to supply 
sufficient quantities of oxygen to the system via the MBR blowers, as this is integral to the 
biological processes. A mechanical extract system will remove the foul air resulting from the 
biological process. 

A sludge holding tank will be provided to retain any sludge produced by the MBR system. This 
will be regularly emptied by tanker truck from the YCDC. 

 



 

 

  

Figure 4.8:  Locations of Deep Wells 
  

Deep Well #2 

Deep Well #4 

Deep Well #1 

Deep Well #3 



 

Figure 4.9:  Schematic of the WWTP

Peninsula 

Hotel 

Westin Hotel 

(T2) 

Basement 

Parking 

Peninsula 

Residence 

(T1) 

Office 

Tower 

(T4) 

Retail 

Podium 

Office 

Tower 

(T3) 



Environmental and Social Impact Assessment 
 

Landmark Project 
Yangon, Myanmar

 

September 2018 4-22 
 

The MBR is an advanced activated sludge process, operated with higher biomass 
concentration and includes an integrated membrane filtration process. The MBR has been 
proposed for the following reasons:  

 Smaller footprint than the conventional activated sludge system; 

 Stable operation; 

 Higher quality final effluent (to be recycled) regardless of fluctuating incoming waste 
water quality and quantity; 

 Generates less sludge; and   

 Modular and easily expandable.  

d) Fuel 

The sources of fuel for the proposed Project include diesel for the generators and the fire water 
pumps and Liquefied Petroleum Gas (LPG) for use in the kitchen at the hotel. There will be 
three (3) 20,000 litre storage tanks for the proposed Project for the storage of diesel located 
within the Diesel Fuel Storage Room which covers a footprint of 141 m2 on the ground floor 
level. The room will be equipped with automatic water sprinklers for fire suppression.  

There are two (2) 2,900 litre LPG storage tanks proposed. One tank has sufficient capacity to 
serve the proposed Project for approximately 5 days. 

 Fire Prevention System 

The fire protection system comprises the following: 

i. Sprinkler system will be provided for the whole development except T1 residential units. 
Sprinklers will only be provided in T1 at public areas, back of house areas and lift 
lobbies. 

ii. Fire hose cabinets will be provided throughout the building. The travel distance to any 
part of the building will be no more than 30 m.  Plus, a 9 m jet length. Each fire hose 
cabinet will have a nozzle, 25 mm. diameter hose and a 65 mm diameter quick coupling 
with cap and chain. 

iii. Street fire hydrants (minimum 4, according to CQHP requirements) will be provided on 
the perimeter of all the buildings and along the access roads at ground floor. Each 
hydrant will have a 65 mm diameter quick coupling with cap and chain. The coupling 
will be compatible with Yangon Fire Department practice. 

iv. An automatic fire detection and alarm system will be provided throughout. The T1 and 
T2 systems will be fully addressable, elsewhere will be semi addressable. 

 Ventilation Systems 

4.4.10.1 Residential Tower (T1) 

Variable refrigerant flow (VRF) type air cooled systems will supply the residential units. VRF 
units comprise a number of outdoor condensing units (CDUs), some with variable speed 
compressors, and multiple indoor fan coil units (FCUs). All units are connected to a common 
refrigerant pipe circuit per apartment. 

Fresh air to the apartments will be entrained into individual rooms by natural ventilation and 
infiltration and the negative pressure created by the room and kitchen extract fans. 



Environmental and Social Impact Assessment 
 

Landmark Project 
Yangon, Myanmar

 

September 2018 4-23 
 

4.4.10.2 Hotel and Serviced Apartments (T2) 

The guestrooms will be supplied by ceiling concealed FCUs. Other areas will be supplied by 
FCUs or re-circulating air handling units (AHUs). Air distribution system will generally be 
constant air volume type. 

Pre-cooled fresh air AHUs will be provided at roof level to supply pre-cooled fresh air to FCUs 
in every guestroom and serviced apartment. 

A central mechanical toilet extract system will be provided ducted to roof level extracting from 
the guestroom and serviced apartment toilets on each floor. The fresh air supply to guest 
rooms will be slightly higher than the exhaust air from the toilet in each room. 

A central pantry and kitchen extract system will also be provided to supply the service 
apartment floors, extracting, via central extract fans, at roof level.  

Pre-cooled AHUs will be provided to supply fresh air to the main lobby, function areas, 
restaurants, etc.  

Cooking areas will be ventilated via kitchen hoods specified by the kitchen consultant. Hoods 
will extract to outside via fire rated stainless steel kitchen exhaust ducts and mechanical extract 
fans. 

Kitchen hoods will include a grease trap system to minimize grease ingress into the exhaust 
duct. Exhaust air treatment systems will be provided, including stainless steel grease filter 
mesh with wash down facility for cleaning, pre-filters, UV filters and/or electro static 
precipitators for complete protection of the extract ductwork system. Carbon filters will be 
provided to remove kitchen odors, if required.  

Make up air will be supplied to kitchens to prevent high negative pressures in kitchens and 
compensated by the suction of air-conditioned air from other areas. Make up air to kitchen 
extract hoods will be ducted to the hoods. The make-up air will be pre- cooled if the kitchen 
operating temperature is designed to be below 28°C. 

4.4.10.3 Office Towers (T3 & T4) 

Air conditioning will be provided in the office and public areas via variable air volume (VAV) 
type, system comprising central variable speed re-circulating AHUs which will deliver air to a 
series of supply diffusers located throughout the space via a number of zone VAV boxes, all 
connected by ceiling ductwork. The VAV boxes will automatically adjust the volume of air 
supplied to each zone to suit the actual load. The final ductwork and diffuser installation, 
downstream of the VAV boxes, is carried out by the tenant for fit-out by themselves to suit their 
own interior design. 

Two AHUs will supply each floor, located in two AHU rooms in the central core, each AHU 